


QY25K {3 %2 E 1l

S R

o E R TAEPLSE B A PR 2 F
R N B B RA R 2 ]







QY25K.00 JKEMREML Truck Crane

2 520 3 8

INEDNANAN

)\

1

hmi

DOXK X =

1

=
(T

PR s — Y




QY25K.00 {KEHREHM. Truck Crane

5 No. | f£& Code No. &% W Parts name HE Q,ty | £IF Remarks
1 QY25K. 01 BEY Hook 1
2 QY25K. 0211 BEE Boom 1
3 QY16K. 03C BAE Control cab 1
4 QY25K. 05 ¥ f Rotation table 1
5 QY25K. 06 [ %% 3K Slewing bearing 1
6 QY25K.07 Ek2R ) Slewing movement 1
7 QY16K. 08 B Lifting movement 1
8 QY16K. 09A ZEmTRY 0il valve control 1
9 QY25K. 11 FEHERRS Appliance system 1
10 | QY25K.13 TERE B Pipe assembly 1
11 QY25K. 14 Blie B Jib 1
12 QY25K. 16 GERR AN Flexible cylinder 1
13 QAY25. 18 LR Boom cap single pulley 1
14 QY25K. 19 L Cover 1
15 QY25K.20A FHrE Balance 1
16 QY25K.24 SRR Air - condition equipment 1 %% Option parts
17 QY25K. 28A AR E Y fiL Cylinder 1
18 QY16K. 29 BliREY Sub - hook 1
19 QY25K. 90 WM REE  Steel cable and ringing 1
20 QY25K.97A FrAg B Nameplate assembly 1
21 | XZ25K.00 EEVUES Chassiss 1




QY25K.01

BEH Hook




QY25K.01 #EE# HooK

5 No. &8 Code No. A S Parts name & Q,ty | £1F Remarks
1 QY16K.01 -3 w8 Hook I
2 QY25K.01 -1 B O3 Cross beam 1
3 10516093 Bi7K 51317 Bearing 51317 1
4 QY16K.01 -6 R48 1 Round nut 1
5 QY25K.01.7 HEER Assembling bolt 4
6 QY25K.01.4 LR Pulley shaft 1
7 QY25K.01.12 B AR Pulley component 5




QY25K.02I1 #EEE Boom

S~

(@)

NN

0
®
_¢_
=
®
_é.
|
y/
\[ 1




QY25K.02l #EE® Boom

2 No. | f£8 Code No. % Parts name & Q,ty | £51F Remarks
1 QY25K.021I.1 HARE Base boom 1
2 QY25K.0211.2 e 2nd section 1
3 QY25K.0211.3 =T 3rd section 1
4 QY25K.0211. 4 PeE 4th section 1
5 QY25K.0211.5 GERpRG] Telescoping units 1
6 QY25K.021.6 a1 " Tutelage plate 2
7 | QY25K.020 -7 | #% Plate 4
8 QY25K.02 11 -8 " Plate 4
9 QY25K.0211 -9 b Plate 2
10 10410780 ﬂ{?\ﬁ M8 x 25 Bolt M8 x 25 6 D.Zn
11 10440001 #hiE 8 Washer 8 6 D.Zn
12 10440062 #pE 8 Washer 8 6
13 10430153 2R 16 Nut 16 6 D.Zn
14 QY25K.0211 -10 |2 # Bolt 6
15 QY25K.0211 -11 | $4 Retaining block 3
16 QY25K. 021 -12 | @& Mat 3
17 QY25K.0211 -13 | B Mat 3
18 QY25K.02 1 -14 | {E®# Mat 3
19 QY25K. 0211 -15 | @k Mat 6
20 10420283 BEET M12 x50 Screw M12 x50 6
21 | 10440010 g 12 Washer 12 6

b



QY25K.02I1.1 #HZAW Base Boom

% 20 21 22 23 24 25
2/
14 10 16 17 18 19
28 . > :
13
2/ ||| dh i
pi IR iy
%%_ L _9_._
25 3
34
= |||
36 +
/|
g /5
20| 9
39 T
40
al
6
4
%
1




QY25K.02M1.1 A% Base Boom

5 No. 128 Code No. £ W | Parts name ¥E Q,ty | £ Remarks
1 QY25K.02II. 1.1 HARELE Base boom structure 1
2 |oy2sko2@.1-12 |# & Shaft bushing 2
3 10810006 WA M10 x 1 Oil cup M10 x1 2
4  |QY25K.020.1.11 |48 4 Rope roller 1
5 QY25K.0211.1-9 B W Skids 1
6 QY25K.0211.1.10 X & Bracket 1
7 10420092 24T M8 x 10 Screw M8 x 10 3
8 QY25K.0211.1.2 B % - Roller 1
9 QY25K.02.1-3 e = Sleeve 2
10 10410040 1A M12 x40 Bolt M12 x40 2
11 10440123 #EE 12 Washer 12 4
12 10440010 i 12 Washer 12 10
13 10430005 AR M12 Nut M12 2
14 QY25K.0211.1 -4 b3 Plate 1
15 QY25K.02[[.1 -5 1 Plate 1
16 10420079 RET M8 x25 Screw M8 x25 3.
17 10440001 #upE 8 Washer 8 1
18 10440062 #HE 8 Washer 8 1
19 10430001 128 M8 Nut M8 1
20 QY25K.0211.1-6 L Bolt 6
21 QY25K.0211.1 -7 X Support 2
22 QY25K.0211.1 -8 B B Slider 2
23 10430078 128 M16 Nut M16 6
24 10470107 44 B16 x 80 Pin B16 x 80 4
25 10470007 44 4 x30 Pin 4 x30 4
26 | QY25K.020.1-13 |# & Retaining plate 2
27 10420004 e M12 x25 Bolt M12 x 25 8
28 QY25K.0201.1.14 £ 8 Girder 1




A

QY25K.021M.1 Z:24A%F Base Boom
F5 No. &8 Code No. % W Parts name & Q,ty | &1 Remarks
29 QY25K.02H.1 ~-2A B B Slider 1
30 QY25K.0211.1-16 #; % Mat 2
31 QY25K.02M.1 -3A 7 oW Slider 1
32 QY25K.02[1.1~18 # & Mat 2
33 QY25K.0211.1-19 # 5 Mat 4
34 QY25K.021.1-20 #® F Mat 2
35 QY25K.0211.1 -4 " B Slider 1
36 QY25K.02M.1 -5 " OB Slider 1
37 QY25K.02[[.1-21 B Retaining shaft plate 1
38 QY25K.0211.1-22 & Hh Shaft 1
39 | QY25K.02I.1-23 | %& Bushing 2
40 10410324 122 M20 x40 Bolt M20 x40 2
41 10440015 #HHE 20 Washer 20 2
.9.




QY25K.02M.2 %% 2nd Section

o

=5

2 13 16 15 16 17

\g/
=

(]

NOINIINI INOINIOINOINOIND
QO ~J|O [ U udIN)|—

~uu il Aladiudloy | Juu|uduuio
S [y ol il

- 10 -



QY25K.02M.2 —F# 2nd Section
£ No. &5 Code No. % W Parts name & Q,ty | % E Remarks
1 QY25K.021M.2.1 TATREEER 2nd section structure 1
2 QY25K.02M.2 -9 B B Slider 2
3 QY25K.021.2 -8 B Shaft 2
4 QY25K.021.2 -9 e p Mat 4
5 QY25K.0211.2-10 |# K Mat 4
6 10810006 HFR M10 x 1 0il cup M10 x 1 4
7 QY25K.021[.2 -2 B’ B Slider 1
8 QY25K.021.2 -3 ] Plate 1
9 10420206 24T M8 x25  Screw M8 x25 11
10 | 10440001 #E 8 Washer 8 1
11 | 10430001 4243 M8 Nut M8 1
12 | QY25K.0211.1-6 [, Bolt 6
13 QY25K.020.1 -7 XESR Support 2
14 | QY25K.0211.2 -4 B B Slider 2
15 | 10430078 243 M16 Nut M16 6
16 | 10470107 &4 B16 x 80 Pin B16 x80 4
17 | 10470007 8 4 x30 Pin 4 x30 4
18 QY25K.0211.2 -25 = W Cover plate 2
19 | 10420018 24 MI2 x30  Bolt MI2 x30 8
20 | 10440010 Hig 12 Washer 12 8
21 | QY25K.02M.2-19 |# iR Gasket 2
22 | QY25K.020.2-20 |#® H Mat 4
23 | QY25K.02M.2-21 |# H Mat 2
24 | QY25K.020M.2 -4A | Slider 1
25 | QY25K.02MM.2-5A || Slider 1
26 | QY25K.0210.2 -6 #o R Gasket 2
27 | QY25K.0210.2 -7 B B Slider 1
28 | QY25K.0210.2 -8 B B Slider 1

.11 -




QY25K.02M.2 —95% 2nd Section
& No. X5 Code No. % K Parts name & Q,ty | 51 Remarks
29 QY25K.021.2 -11 £ Pin 2
30 QY25K.0211.2 -12 oW Retaining plate 2
31 10410001 B M6 x 12 Bolt M6 x 12 4
32 10440022 #HE 6 Washer 6 4
33 QY25K.02HH.2 -3 B Slider 2
34 QY25K.02.1.2 -17 B Mat 4
35 QY25K.0211.2 -18 # H Mat 4
36 QY25K.02H.2 -2 " OB Slider 2
37 | QY25K.02[1.2-14 |# Mat 4
38 QY25K.0211.2 - 15 # F Mat 4
39 | QY25K.0211.2.5 o Pulley 2
40 QY25K.0211.2 -6 B = Sleeve 4
$12 -

\r—



a/

QY25K.02M.3 =% 3rd Section

19 20 20 22 23 24 12

18
Wil =
5o ;
E 0 3
31 5l
32 10
32 k2
ES T

e T P I PN UV it

=113y B (CURS NG il < NG Qol~3o~
| sm—
M

« 13 .




QY25K.02M.3 =% 3rd Section

QY25K.02H.3 ~-5A

{5 Code No. 2 Parts name BE Q,ty | #51F Remarks
1 QY25K.021.3.1 =NEEN 3rd section structure 1
2 | QY25K.02W.3-10 | ¥ # Slider 2
3 | QY25K.0201.3-5 |#& K Mat 4
4 QY25K.02I1.3-6 | # Jr Mat 4
5 |QY25K.02I1.2-8 |44 #h Shaft 2
6 | 10810006 AR M10 x 1 0il cup M10 x 1 2
7 | QY25K.020.1-6 |#& # Bolt 6
8 | QY25K.0211.3-25 |#&% Plate 1
9 | QY25K.02I.3-26 |#k Plate 1
10 | 10420206 $ZET M8 x 25 Screw M8 x 25 3
11 10440001 #hpE 8 Washer 8 5
12 | 10430001 243 M8 Nut M8 1
13 | 10440131 H#E 8 Washer 8 1
14 | 10430078 ¥4 M16 Nut M16 6
15 | QY25K.0211.1-7 | #k Support 2
16 | QY25K.020.3-2 |¥® Slider 2
17 | 10470107 4% B16 x 80 Pin B16 x 80 4
18 | 10470007 44 4 x30 Pin 4 x30 4
19 QY25K.02 0.3 -11 | @44k Retaining plate 2
20 | QY25K.02[.3-12 |8 # Bolt 4
21 | QY25K.020.3-13 | % Sleeve 2
22 | QY25K.02I.3-14 |45 #h Shaft 2
23 QY25K.02[.3-15 | % %E Bushing 2
24 | QY25K.021.3.19 | i 8, Pulley 2
25 | QY25K.02MM.3-2 | #uf t1 x121 x125  Mat t1 x121 x 125 2
26 | QY25K.02M.3 -3 | # ¥ t1x121 x125  Mat t1 x121 x 125 4
27 | QY25K.02M.3-4 |# # Mat 2
28 B Slider 1

- 14 -

(4-



QY25K.02M[.3 =957 3rd Section
K2 No. 25 Code No. % R Parts name ¥E Q,ty | &1F Remarks
29 QY25K.021M.3 -6 B Mat 2
30 | QY25K.02I.3-7A | Slider 1
31 | QY25K.02I1.3-8A |8 # Slider 1
32 | QY25K.0211.3-24 |#% 4% Retaining plate 2
33 | QV25K.02I1.3-9 | W Slider 1
34 | 10440010 #E 12 Washer 12 8
35 | 10420018 2 M12x30  Bolt MI2 x30 8
36 | QY2SK.020.2-14 |# p Mat 4
37 | QY25K.0201.2-15 |# H Mat 4
38 | QY25K.020.3-10 | & Slider 2
39 | QY25K.021.3.3 B @ Pulley 2
40 | QY25K.0211.3 -7 8 Pin shaft 2
41 | QY25K.0211.3 -8 B oE Sleeve 2
42 | 10450016 P48 40 Shield ring 40 2
43 | QY25K.02[1.2-17 |# A Mat 4
44 | QY25K.020.2-18 |#h K Mat 4
45 | QY25K.02M0.2 -3 B o Slider 2

.15 -




CQY25K.02I1.4 PUFTEF  4th Section

0 2 3 30 24 23 29 78
EEL D N v 27
EA
B
36 25
-5 20 22 23 24
37 20
ita
15
i
14
13
i
i
N6
i
9
B
7
6
38 /5
39 & ]
= ES
40 2
g T~ B
=27 =
\_L

. 16 -



QY25K.0211.4 - P47RF 4th Section

F5 No. 5 Code Nb. A f}'j‘( Parts name & Q,ty | %1 Remarks
1 QY25K.0210.4.1 | PUiiRsssty 4th section structure 1
2 QY25K.02M.4 -3 | ¥ Slider 2
3 QY25K.0211.4 -25 | 4% t1 x88 x85  Plate t1 x88 x85 4
4 QY25K.021.4 -26 | 4% 2 x88 x85  Plate 2 x88 x85 4
5 QY25K.021.2-10 | &% 4 Pin 2
6 10810006 AR M10 x 1 0il cup M10 x 1 6
7 QY25K.0211.4-28 | B # Track 2
8 10420206 #84T M8 x25  Screw M8 x25 2
9 10420404 #B5T M8 x50  Screw M8 x50 2
10 |QY25K.02I.4.18 | # Pulley 2
11 |QY25K.020.4-7 |f@ % Sleeve 1
12 QY25K.0201.4-8 |f@ = Sleeve 1
13 QY25K.02I1.4-9 | %= Sleeve 1
14 | QY25K.02M.4-19 |fg & Sleeve 1
15 | QY25K.02[1.4-20 | % #% Cover plate 2
16 QY25K.02 1.4 -21 | #2448y Fillet pin 2
17 | QY25K.021.4 -22 | 4 Shaft 1
18 QY25K.0201.4-23 | fg E Sleeve 1
19 | 10430007 21 M16 Mut M16 2
20 | 10440002 /8 16 Washer 16 2
21 | QY25K.021.4-4 |4 #f Shaft 1
22 QY25K.02[1.4-5 |E MW Clamp 1
23 | 10410026 i M8 x16  Bolt M8 x 16 4
24 10440001 #.5 8 Washer 8 4
25 | QY25K.020.4-2 |4 #4 Rope hold 1
26 | QY25K.021.4-3 | s4k4 Spring pin 6
27 | QY25K.0201.4.6 |% 2% Bracket 1
28 QY25K.021.4-10 | 5 & Cover plate 1

.17 -




QY25K.02M.4 PU¥i% 4th Section

2 No. 5 Code No. % R Parts name BE Q,ty | %1 Remarks
29 10440062 #HpE g Washer 8 2
30 QY25K.021.4.12 B A Pulley 5
31 QY25K.021.4-16 |4 4 Rope hold 1
32 QY25K.021[.4 -13 PEhi Retaining plate 2
33 QY25K.0211.4-14 |f@ & Sleeve 6
34 QY25K.0211.4-15 |45 %4 Shaft 1
35 10420004 BEA& MI2x25  Bolt M12 x25 4
36 10440010 HpE 12 Washer 12 4
37 QY25K.02I1.4-11 |4 4 Rope hold 1
38 QY25K.0210.4 -2 ® B Slider 2
39 10420206 BE4T M8 x25 Screw M8 x 25 6
40 | QY25K.02I1.4-27 |1 #t Slider 2

.18 -



QY25K.02M.5 1{H45## Telescoping Units

ﬂvll s
||
|
| . :i"l l l"l: il
| 16
[ 10
I I 14
30 ‘.I I.,
gl
29 e
28 Mg __6__
NN
| 12
! nis
I||‘:1! N, 10
19 | g 6
20 9
wal ‘ 8
= L1
/b
24 5
25 L
26 — 3
_%_/ — 12
21 | |

.19 -




QY25K.02I1.5 f#4EH# Telescoping Units

A_

A
1:3 40 I:

47/ 48 \49 \30

ot

22

-20 -




QY25K.02M.5 f#45Hl# Telescoping Units

F5 No. £& Code No. &2 Parts name ¥E Q,ty | ¥ Remarks
1 QY25K.0211.5 -1 8 Shaft 1
2 QY25K.0211.5 -2 & Pin 1
3 |owsk2l.5-3 |€ T Clip 1
4 QY25K.0211.5 -4 ERR Fixed plate 2
5 10410011 2k M8 x20  Bolt M8 x20 16
6 10440001 HE 8 Washer 8 24
7 QY25K.021.5 -5 8 Shaft 2
8 QY25K.0211.5 -7 FERAR Fixed plate 2
9 10410026 24 M8 x16  Bolt M8 x 16 2

10 | QY25K.02I1.5-8 |44 Pin 2
11 QY25K.0211.5.9 R 1 Thinly rope [ 2
12 | QY25K.020.5-10 | &tk Fixed plate 2
13 QY25K.021.5.11 Mz I Grossly rope I 2
14 QY25K.021.5.12 mo Rope holder 2
15 | 10410259 2k M6 x35  Bolt M6 x35 2
16 10440022 #HHE 6 Washer 6 6
17 | 10430009 28 M6 Nut M6 4
18 QY25K.02[1.5.20 gihrR 1 Thinly rope II 1
19 QY25K.0211.5.6 [ & B Uphold pedestal 1
20 | 10420005 24T MI0 x25  Screw M10 x 25 6
21 10440006 #E 10 Washer 10 10
22 | QY25K.021.5-25 |44 Pin 1
23 | 10420146 24T M10 x20  Screw M10 x20 6
24 | QY25K.021.5-27 | & Pin 2
25 | QY25K.02I.5-28 |k F Clip 2
26 QY25K.0211.5 -29 R = Sleeve 2
27 QY25K.02[1.5.14 -3 | =@k Fixed plate I
28 | 10420161 24T M16 x40  Screw M16 x40 4

.21 .




QY25K.02I.5 {H%4EHLH Telescoping Units

F5 No.

%1 Remarks

& Code No. & W Parts name ¥E Q,ty
29 10440002 #HE 16 Washer 16 4
30 QY25K.0211.5.12 | HREI Grossly rope | 1
31 QY25K.0210.5.1 SR &K Guide pully structure 1
32 | 10420108 84T M6 x35  Screw M6 x 35 4
33 | QY25K.021.5-15 |#& #% Rope holder 1
34 | QY25K.020.5-16 |%4& %4 Rope holder 1
35 QY25K.0211.5 -17 | st Mat 2
36 | QY25K.0211.5-18 | JA#&k Mat 2
37 | QY25K.02I.5.19 |%4& #% Rope roller 2
38 | QY25K.020.5-21 |#4& #4 Rope holder 2
39 | 10410678 $E# M6 x20  Bolt M6 x20 4
40 | QY25K.0211.5.22 |#% F Wheel 2
41 | QY25K.0211.5-23 |4 Pin 2
42 | QY25K.0211.5.24 |#& %4 Rope holder 2
43 | 10410265 24 M8 x45  Bolt M8 x45 6
44 | 10430001 4243 M8 Nut M8 6
45 | QY25K.0211.5-26 |#&% Plate 2
46 | 10450021 P4 45 Shield ring 45 2
47 | 10430058 2R M12 Nut M12 4
48 10440005 #HE 16 Washer 16 4
49 | 10440119 16 Washer 16 8
50 | 10430125 2 M20 Nut M20 4
51 | 10430008 4243 M20 Nut M20 4
52 | 10440121 #E 20  Washer 20 4

.22,




QY16K.03C #4\E Control Cab

dme—

N

«23.




QY16K.03C #:4\E Control Cab

F5 No. | {8 Code No. & W Parts name ¥E Q,ty | 1 Remarks
1 | QYI6K.03.1 BB R g:l“ig’:ﬁ?;‘; ventriculus gen- 1
2 10410170 1842 M16 x55 Bolt M16 x55 4
3 10440119 #HE 16 Washer 16 4
4 10440002 #E 16 Washer 16 8
5 10430007 1 M16 Nut M16 4
6 10410021 1 M16 x50 Bolt M16 x50 4
7 QY16K.03.2B ¥ & Bracket 1
8 QY16K.03.1.19 | #&HIF8 Control - box 1
9 11210190 B & Seat 1
10 | 10200197 R BRI Air - condition 1

« 24 .




QY25K.05 %4 Rotation table

N\, %
} \
Wiy \
L5 AR
W
W\
MW
N




QY25K.05 #4& Rotation table
K2 No. &5 Code No. % W Parts name & Q,ty | £ Remarks
1 QY25K.05.1 & gh ) Rotation structure 1
2 QY25K.05 -2 Bl Shaft 1
3 QY16K.05 -5 E Clamp 1
4 10410324 R M16 x 35 Bolt M16 x 35 2
5 10440015 #HE 16 Washer 16 2
6 | QY16K.05 -4 i Shaft 1
7 | OY16K.05 -6 E iR Clamp 1
8 QY16K.05.2A WO Pin 1

.26 -




QY25K.06 [EI¥377& Slewing Bearing

« 27




QY25K.06 [E# 7&K Slewing Bearing

% No. ES Code No. % W Parts name BE Q,ty | £ Remarks
1 QY25K. 06 - 1 2 Bolt 40
2 QY25K. 06 -2 S Bolt 40
3 10310098 [R5 Slewing bearing 1

‘-28-




QY25K.07 [E¥:41L#  Slewing Movement

<29 .




QY25K.07 [EI¥4H1¥) Slewing Movement -

FF5 No. &S Code No. % B Parts name BE Q,ty | %1 Remarks
1 QY16K.07.1 Bl PR ik Protection plate 1
2 10420004 B84 MI12x25  Bolt M12 x25 2
3 10440010 $#E 12 Washer 12 26
4 10440012 HpE 12 Washer 12 2
5 10410016 $24 M12 x50  Bolt M12 x50 24
6 10310097 Bl R AL Slewing reducer 1
7 10420018 $24 M10 x30  Bolt M10 x 30 4
8 10440006 #whE 10 Washer 10 4
9 10100023 o ik Motor 1

<30 -




QY16K.08 EF¥L# Lifting Movement

.31




QY16K.08 EFHLF Lifting movement

£ No XE Code No. & Parts name & Q,ty | £51F Remarks
1 10410374 BE42 M6 x 16 Bolt M6 x 16 6
2| 10440002 8 6 Washer 6 6
3 10410510 244 M12 x45  Bolt M12 x45 12
4 10440010 HipE 12 Washer 12 20
5 10100151 o3k Motor 2
6 QY16K.08.1 BH{pE Protective plate 2
7 10310083 HHWENL Winch reducer 2
8 QY16K.08 -2 B Shaft 4
9 QY16K.08.3 Bifr Protective plate 2
10 | 10440132 HpE 30 Washer 30 8
11 10470062 4% 6.3 x60 Pin 6.3 x 60 8
12 10810032 THER Counter 2
13 10430004 ¥ M10 Nut M10 8
14 | 10410038 ¥24# MI10 x30  Bolt M10 x30 8
15 10440006 H#E 10 Washer 10 8
16 | 10410733 B2 M12 x40  Bolt M12 x40 8
17 10410170 248 M16 x55  Bolt M16 x55 36
18 10440002 #H 16 Washer 16 36

.32.




QY16K.09A i J#:4\ O0il Valve Control

1 2 3 9
=] :3/
ar—

20

22 2l

«33.




QY16K.09A [ TH#:4\

0il Valve Control

= No. £S5 Code No. LA o Parts name. ¥E Q,ty | £51F Remarks
1 10410013 42 M8 x30  Bolt M8 x30 8
2 | 10430001 i85 M8 Nut M8 8
3 10440001 #pE 8 Washer 8 8
4 | QY16K_09 -1 B AR AR Treadboard 1
5 10440062 #HEE 8 Washer 8 4
6 QY16K_09 -2A X Left bracket 1
7 QY16K_09 - 8A AXE Right bracket 1
8 QY16K_09 —3A 3k imte Connection bolt 1
9 QY16K_09 -4 3k Connection 1
10 | 10440037 g 18 Washer 18 2
11| 11210218 A 610 ~ 16 oD Joop 2 000
12 | 11410540 WO 0il cup 1 YB-1
13 | QY16K_09 -5A ﬁ?ﬁg g’l‘ggz“z pipe 1
14 | QYI6K_09 -6A 1% &6 x0.75 dC)gp;)%r. Pipe 1
15 QY16K_09 -7A ¥ 3k Connection 1
16 | 10430074 R A6 Nut A6 2
17 10120385 HEG6 Pipe covering 6 2
18 | 10440017 g 12 Washer 12 2
19 | 10100568 WOBRUE Clutch pump 1 652C - 160
20 | 10410072 242 MI10 x70  Bolt M10 x 70 2
21 | 10430004 425} M10 Nut M10 2
22 | 10440006 8 10 Washer 10 2

© 34 .




QY16K.11.1A #4Y\THSN, Operating Cabs Electric System

I 2 3 & 32 31 30 29 28 27 26

.35 .




QY16K.11.1A #4 \ZEHS Operating Cabs Electric System

FE No. A% Code No. & B Parts name & Q,ty| #IE Remarks
1 QYI6K.11.1.1A BN ELRHE Operating cabs wiers 1
2 20240056 BB FF 3% Push switch 1 i BLE S8 Y|
3 10200086 W4T Lamp 1
4 10230031 RIS, Sheet plug 5
5 QYI16K.11.1.6A 1 FEFE DR Control box assembly 1
6 10440021 HiE 6 Washer 6 8
7 10440022 H#i[E 6 Washer 6 8
8 10430009 243 M6 Nut M6 8
9 10410024 HZH M6 x 25 Bolt M6 x25 8
10 |QYI6K.11.1.11 |4 gl‘;’ml plate assem- |
11 10240095 T WA B Fuse box assembly 1 e
12 | QYI6K.11.1-12 | kEWiasisn Fuse assembly in- 1
13 | 10430002 R M5 Nut M5 4
14 | 10440133 HE 5 Washer 5 8
15 QY16K.11.1.2 PRI 4R Control plate support 1
16 20240058 Rl Check switch I OMRON A ]
17 | 10230045 St E AL Plug 1
18 QY16K.11.1 -8 B I Control instruction Il 1
19 | QYI6K.11.1.10B | fis|ss ﬁifh‘ control assem- 1
20 10230087 AHEEHELIE  The jacket of plug 1 ()
21 10440112 HuE 5 Washer 5 16
22 | 10420255 AT M5 x 12 Screw M5 x 12 16
23 QY16K.11.1.9 It H 2% Left control assembly 1
24 10230019 INBEAHFELIE  The jacket of plug 1 ()
25 QY16K.11.1 -7 B 1 Control instruction [ 1
26 10210092 F5E PR EIEs L Moment limiter body 1 PAT A H]
27 11210123 o Clip strip 50
28 10230047 BB EHEKIPE  The jacket of plug 1 ()

- 36 -




QY25K.11.1 #IA=ZHS Operating Cabs Electric System

& No. £ Code No. 2 Parts name & Q,ty | #1E Remarks
29 10440062 #pE 8 Washer 8 4
30 10440001 #pE 8 Washer 8 4
31 10430001 18 M8 Nut M8 4
32 10410780 B2 M8 x 12 Bolt M8 x 12 4

.37




QY25K.11.2B  # &84, Tum Table Appliance

EREATRI
[T Am——

.38




QY25K.11.2B % & H S Turn Table Appliance

S No.| fRF Code No. & Parts name & Q,ty | &1 Remarks
1 | 10230096 BT L Columniform plug 10 gg%ﬁg%
2 10230093 B L ;I)'{:; jacket of columniform 10 gg%g%
3 | 10200021 * 4T Working lamp 1 gggﬁg
4 | 10410374 824 M6x16  Bolt M6 x 16 3

5 | 10430009 1 M6 Nut M6 3

6 | 10440022 8 6 Washer 6 3

7 | 10440021 8 6 Washer 6 3

8 | 10230040 BERALA S Sheet plug 6 ggg%ﬁ%
9 QY16K.11.2 ~1B | KITHZ#E Working lamp support 1

10 | 30249130 BRER | Plastic sleeve L =4m 1

11 | 10200162 B\ Electric homn 1 WHITES T
12 | 10230061 HRAAEEMAERE  Sheet jack 1 Rl
13 | 10230060 BRIEEAAE  The jacket of sheet jack 1 g‘gg%g%
14 | 30249122 HEES L=20 Sleeve L=20 6

15 | QYI6K.11.2.3A |#&smk Tum table wires 1

16 11211006 oW Clip strip 50

17 QY35K.1110.2.1 |#&LH Turn table wires 1 T UM
18 | 10230045 WtE AL Double plug 20 %E%if\%
19 | 20240058 TR Overtravel - limit switch 20 |FTFHREY
20 | QY25K.11.2.1 g U ble appliance wel- 1

21 | 30249091 SR Cable L =3m 1

-39 .




QY25K.11.3B  HEHE

Boom Electric System

Se

...._-__,._.-...,.._-,__.1 i__.

23 24 25 26 27 28 29 30

6 7 8 9

2 3 4 9

<40 -




QY25K.11.3B R#EHS  Boom Electric System

%5 No. | {X5 Code No. % ™ Parts name BWE Q,ty | %51 Remarks
1 10240038 BEERAFFX  Heigh limit switch 1 ﬁ?%?ﬁﬁfﬁ
2 | 10440006 #5 10 Washer 10 1
3 | 10440009 1 10 Washer 10 1
4 | 10430004 ¥ MI10 Nut M10 1
5 | 11210952 AL L=15 Sleeve L=15 8
6 | 10230096 BAEESL  Columniform plug 0 | HEXEs
7 | 10230098 Bk B4 Columniform jack 12 ?;?é%iﬁ%
s | 1023000 %ﬁ@ﬁﬁ%#?ﬁ The Jacket of colummiom |1 %@%ﬁ%
o | 10230003 ﬁﬂjﬁ‘;&{tﬁ)ﬁ The ket of columniom | 1 %@%ﬁ%
10 | QYI6K.11.2-1B | Kiyscam Working lamp support 1
11 | 30249130 BRET L= geeveL=2m 1
12 | 10200021 X 4T Big lamp 1 ‘?%%Z%%E
13 | 10210025 %’E FBERRE Longth and angle sensor 1 t %rﬁg
14 | QYI6K.11.3.10 | RE&E Binded wires 1
15 11211006 oF Clip strip 30
16 | QY25K.11.3.15 | Mhecimp  Sogm cleotric system wel- 1
17 12110280 EZi Wheel wire control 1
18 | 10200146 - A AT Small lamp 2
19 | QY25K.11.3-11 | &%z Wire support 1
20 | QY25K.11.3-12 | &% Wire support 1
21 | QY25K.11.3-13 | &sxm Wire support 1
2 | QY25K.11.3-1 | %k Post 1
23 | 30249014 S L=12m  Wire L=12m 1
24 | 20200018 BRAT Caution lamp 1 %ﬁ%@g%
25 | 10230040 ERFL AR Sheet plug 6 ﬂg“ﬁ%%@iﬁ\%
26 | 10430002 5 M5 Nut M5 1
27 | 10440133 | 2 5 Washer 5 1
28 | 10430009 ¥t M6 x16  Bolt M6 x 16 2
29 | 10440021 48 6 Washer 6 1
30 | 10420222 4T M6 x10  Screw M6 x 10 1

. 41 -




QY16K.11.4A  EIBH S The Jib Boom Electric System

.42 .




QY16K.11.4A EIBHS The Jib Boom Electric System
F%E No. | X5 Code No. % W Parts name & Q,ty | %7 Remarks
1 QY16K.11.4.3 | Bk Jib boom binded wire 1
2 11412226 B O3 Ring 1 BRALFF IR
3 10430004 18R M10 Nut M10 1
4 10440006 H#E 10 Washer 10 1
5 10440009 #9510 Washer 10 1
6 10240038 FROIFFE(PAT)  Switch( PAT) 1 WHRRLE
7 | 10260163 LU L=3000 Doy tube 1 TR
8 11210123 oW Clip strip 10
9 | QYI6K.11.4.1 %g%ﬁd@?ﬁ# Jib boom electric ‘system 1
10 | 10230096 BRIk Columniform plug 3 gg%g%
1 10230093 Eﬁza‘ﬁ%ﬁ:#’ g‘&g jacket of columniform 3 gg%ﬁg%
12 20200018 BRIT Caution lamp 1
13 10430002 24 M5 Nut M5 2
14 | 10440133 H#E 5 Washer 5 1
15 | 10230040 BRILRER A Sheet plug 1 gg%g;‘%

.43 .




QY25K.11.5A ¥R HES, Boom End Single Pulley Electric System

]
]

6 9 4 3 7 1

<44 -




QY25K.Th 5A BB HS  Boom End Single Pulley Electric System

FFE No. | 48 Code No. & W Parts name Bl Q,ty | &I Remarks
1| ovask. sz | FEHRRIUR Boom ond g e e |1
2 | 30249014 §4 L=1m Wire L =1m 1
3 10230096 Bk Columniform plug 4 %;”éé?igi%
4 10230098 A T 446 Columniform jack 4 ?g%?.?f\f%
5 10230094 R IE#EESZE  The jacket of columniform jack 4 %g%g%
6 | 10030093 EALLAE LY E  The jacket of columniform plug | 4 %E%Zﬁ\%

. 45 .




QY16K.11.6 ECEH4S, Balance Electric System

L2 i)

2 3 4L 5 6 7 8 9

. 46 -




QY16K.11.6 FgEHS, Balance Electric System

2 No.| {42 Code No. 5 % Parts name ¥E Q,ty | %t Remarks
I | QYI6K.11.6-2 | EEAT%%  Outline lamp support 2
2| 10200075 AT Outline lamp 2 %fg%%ﬁ%
3 | 30249014 VB2 L=10m  Wire L=10m 1
4 | 10410678 UEH M6 x20  Bolt M6 x20 8
5 | 10440021 #4086 Washer 6 8
6 | 10420222 UEET M6x10  Screw M6 x 10 2
7 | 10230040 FFFLEEL  Sheet plug 2 gg%ﬁg%
8 | 10420099 4T M6x15  Sorew M6 x 15 4 Ty
9 | 11210544 S Pipe clip 4 Hﬁﬁg‘[g&%@
0 |onok o | EER O B e o |

.47 -



QY25K. 13 FHEBERSGEH(FMEE) Hydraulic System Pipeline of Crane( main)

S~

EREHE R

GE 6EDY

8¢ L9 ST L

<48 -



QY25K. 13 LFHEBRERGEH(FEMES) Hydraulic System Pipeline of Crane( main)

& No.| f{%E Code No. & PR Parts name & Q,ty | &1 Remarks
1 QY25K.13.1 -1 | K4%% $10x1.5 Seamless tube $10x1.5 1
2 | QY25K.13.1-2 | T4 ¢10x1.5 Seamless tube $10 x1.5 1
3 QY25K.13.1-3 | 4% $10x1.5 Seamless tube $p10x1.5 1
4 | QY25K.13.1-4 | B4EHE ¢25x2.5 Seamless tube ¢p25 x2.5 1
5 | QY25K.13.1-5 | B4E%E ¢25x2.5 Seamless tube ¢25 x2.5 1
6 |QY25K.13.1-6 | 4% $25x2.5 Seamless tube $p25 x2.5 1
7 | QY25K.13.1-7 | K&EE $25x2.5 Seamless tube $25 x2.5 1
8 QY25K.13.1 -8 T4 $10x 1.5 Seamless tube $p10 x1.5 1
9 QY25K.13.1 -9 TLEE $20 x2 Seamless tube $20 x2 1
10 | QY25K.13.1-10 | B4E% ¢20x2  Seamless tube ¢20 x2 1
11 QY16K.13.2.11A | HEW B/ Assembly of operating valve 1
12 | QY16K.13.2-12 | %8 Bracket 1

| 13 QY25K.13.1-19 |/ & Tendon 2
14 QY16K.13.2.14 ERE Compositive - pipe 1 &=
15 | QYI6K.13.2.24B Eg?b’\%qz@ B Pipes of lifting mech 2
16 | QYI6K.13.2.17A %EESF@ B2 pipes of elevatin mech 1
17 | QY25K.13.1-11 *| 4% $20'x2  Seamless tube $20 x2 1
18 | QY25K.13.1 - 12 Fo4E% $10x1.5 Seamless tube $p10x1.5 1
19 | QY16K.13.2.19A g}zﬁzs BEIB  Pipes of swing gear 1
20 | QY16K.13.2.21 ENE Compositive — pipe 1
21 | QY25K.13.1-13 | JG4E% 20 x2  Seamless tube $20 x2 1
22 | QY16K.13.2.18 @%gﬁ@@&“% Pipes of Commutation valve | 1
23 QY25K.13.1-14 | JG4E® $10x1.5 Seamless tube $10 x1.5 1
24 | 10100147 D&t Balance valve 1
25 | 20120452 Bk ik Fitting 2
26 | 10121099 B B Pipe clip 2
27 | 11210545 FHSH L=80 Track L=80 4
28 | 10120698 WSS Tube 2

. 49 .




QY25K. 13 LFEBREZSEEMH(EMEE) Hydraulic System Pipeline of Crane( main)

F5 No. 5 Code No. 2 Parts name ¥E Q,ty | &1 Remarks
29 10120846 B3kik G10 Fitting G10 1
30 | 11211003 e BIR Pipe clip 4
31 | 10123130 BE LR Tube 1
32 | 10410229 424 MI10 x100  Bolt M10 x 100 3
33 10440006 #HE 10 Washer 10 7
34 | 10430004 4 M10 Nut 10 3
35 | 10121041 BEBR Tube 1
36 | 10123131 B R Tube 1
37 | 20130003 OFE s 0-ring47.22x3.55 1 Parker
38 | 10420005 24T M10 x25  Bolt M10 x25 4
39 20120459 ik Fitting 4 Parker
40 10123132 L §=9591) Tube 1
41 10120560 Bkik G14 Fitting G14 1
42 10123133 WE B Tube 1
43 | 10121002 BB Tube 1
44 | 10120539 Lk G10 Fitting G10 1
45 | 10120529 124 10 Nut 10 3
46 10120368 |E 10 Cutting ring 10 3
47 | 20430008 [ Nut 8 Parker
48 |20120472 £ £ Cutting ring 8 Parker
49 | 11211034 B4, L=180 Track L =180 4
50 | 11210339 s Rk Pipe clip 8
51 | 10123947 B2 B Flange 3 et

- 50 -




Hydraulic System Pipeline of Crane( control)

E0EC 1 6 H N R@wa @. AT (34
(BOBHEY o lﬁ

o

iIc0

S EEBL

(I

QY25K. 13 EHEBERGE (ST &H)

i _E_.

T 1

G 9 L 1 8 6 011

al

.51 -




QY25K. 13 FHEBERSGER Hydraulic System Pipeline of Crane( control)

o
O3
=
K
i
#® =
®
i £
% 4 g
*
k4
#
o
& ®
="
»
| 3 ke
E D
m
4
3

TUHWOM  MEHBON

14 135

12 13

Y

|
|
R

19

32

ot

.52 .




QY25K. 13 FERBREZRGEH(HEFEN) Hydraulic System Pipeline of Crane( control )
£S5 No. &5 Code No. % W Parts name & Q,ty |%1F Remarks
1 QY16K.13.1 -1 Bk 2
2 QY16K.13.1 -2 JETH AR L2 1
3 QY16K.13.1 -16A | % 1
4 | QY25K.13.3 -1 FT4E% $8 x1.5  Seamless tube ¢8 x1.5 1
5 QY25K.13.3 -2 TS $8x1.5  Seamless tube 8 x 1.5 1
6 QY25K.13.3 -3 TS $8 x1.5  Seamless tube 8 x 1.5 1
7 QY25K.13.3 -4 T4 $8 x1.5  Seamless tube 8 x 1.5 1
8 QY25K.13.3 -5 TEE $8x1.5  Seamless tube 8 x 1.5 1
9 | QY25K.13.3-6 T45% $8 x1.5  Seamless tube $p8 x1.5 1
10 | QY25K.13.3 -7 To4EE ¢8 x1.5  Seamless tube ¢8 x 1.5 1
11 | QY25K.13.3 -8 T ¢8 x1.5  Seamless tube $8 x 1.5 1
12 | QY25K.13.3 -9 T4 $8 x1.5  Seamless tube ¢p8 x 1.5 1
13 | QY25K.13.3 -10 T4 $8 x1.5  Seamless tube 8 x 1.5 2
14 | QY25K.13.3 - 11 TS $8 x1.5  Seamless tube ¢p8 x 1.5 1 #=#
15 | QY25K.13.3-12 FToEE $8 x1.5  Seamless tube 8 x 1.5 2
16 QY25K. 13.3 - 13 TR $10x1.5 Seamless tube $10 x1.5 1
17 | QY25K.13.3 -14 FosEE $8 x1.5  Seamless tube $8 x 1.5 1
18 | QY25K.13.3-15 T4 $8 x1.5  Seamless tube $8 x 1.5 1
19 | QY25K.13.3 -16 ToBEE 8 x1.5  Seamless tube 8 x 1.5 1
20 QY25K.13.3 - 17 T4 $10x1.5  Seamless tube $10x1.5 1
21 |QY25K.13.3-18 | okt ¢10x1.5 Scamless tube $10x1.5| 1
22 | QY25K.13.3 -19 THE®E $8 x1.5  Seamless tube p8 x 1.5 1
23 | 20100417 HESFW 1
24 | 20100418 EESFW 1
25 | 10120574 ik G8/G1/4 34
26 | 10440016 $ B 39
27 | 10123137 W g 11
28 | 10123136 WK E 2

.53 .



QY25K.13 LFEBERGEEK(LFEN)  Hydraulic System Pipeline of Crane( control)

FF5 No. | {85 Code No. & W Parts name & Q,ty | &1 Remarks
29 | 10123135 WHg s 2
30 101101032 JEhEE 1
31 10440008 $#H 33 Washer 33 2
32 10120539 B34k GI10 Fitting G10 1
33 10120695 L4k G10/G1/4  Fitting G10/G1/4 4
34 10440022 #H 6 Washer 6 8
35 10123035 124 8 Nut 8 32
36 10120107 £E8 cﬁmng ring 8 32
37 10122445 B3k ik E8 Fitting E8 1
38 10120692 #:3L{k G8/G1/4  Fitting G8/G1/4 18
39 10122101 3.4k G8/G1/4  Fitting G8/G1/4 1
40 10100152 AR vl ) Throttle check valve 1 YL#E Jiang Dou
41 11211190 H k Pipe clip 4
42 10123045 3L 4k GOs Fitting GO8 2
43 10122317 34k GO Fitting GO8 2
44 20120505 W 3k Fitting 1 Parker
45 10100154 R Control valve block 1 YL Jiang Dou
46 10420146 #8247 M10 x 20 Bolt M10 x 20 8
47 10440006 #5410 Washer 10 8
48 10100257 FL T 1R Tube 1 JL#E Jiang Dou
49 10420029 $B4T M6 x 30 Bolt M6 x30 8
50 10120369 184 10 Nut 10 6
51 10120368 £ 10 Cutting ring 10 6

<54 .




QAY25.18 /E4GEA¥E%  Boom Cap Single Pulley

.55.




QAYZS. 18 EUFHME%%  Boom Cap Single Pulley
F5 No. &5 Code No. & R Parts name ¥E Q,ty | 51 Remarks
1 QAY25.18.1 gt Pulley support 1
2 10470110 £4 B20 x 100 Pin B20 x 100 2
3 |QYI6K.14.1-14A |k F Clip 2
4 QY16K.02.3.11 ALk 9593 Guide pulley structure 1
5 10470141 M M10 x 1 Oil cup M10 x1 1
6 QY16K.18.1 -3 W OE Shaft bushing 2
7  |QYI6K.14.1-8 |# Retaining plate 2
8 QY16K.18.1 -2 B Shaft 1
9 10440022 #E 6 Washer 6 6
10 10410374 124 M6 x 16 Bolt M6 x 16 6

.56 -




QY25K. 14 BIEEHE Jib

/ N\,

'.._._\_‘v. - :vE;= v i

\7

KK

‘%A

l!; . VAN
s AWAVAV,

£,

-,

‘4 AN,

AVAWA
NN

\

UNLZT S

L 2 k-

=1}
Iivassy,p
N

S




QY25K.14 EBIEE® Jib

.58 .




QY25K.14 EIREH Jib

F5 No. 85 Code No. 2 Parts name. & Q,ty | &iE Remarks
1 QY16K. 14 BIEREE S Jib assembly 1
2 QY25K.14 -1 R Support plate 1
3 QY16K.14.3 % Shat 1
4 QY16K.1 -2 + F Clip 1
5 QY25K. 14.3 TR Support shelf 1
6 10410016 $2f M12 x50  Bolt M12 x50 8 D.Zn
7 10440010 #HpE 12 Washer 12 8
8 10440012 $#HE 12 Washer 12 8
9 10410336 #2448 M20 x120  Bolt M20 x 120 4 D.Zn
10 10430008 12 M20 Nut M20 4
11 QY25K.14.2A a Support shelf 1
12 | QY16K.14 -6 # AR Gasket 4
13 QY16K. 14 -7 KRR Support plate 1
14 QY16K.02.3 -3 B Spring pin 3
15 10470106 44 M20 x 120 Pin M20 x 120 3
16 | QY16K.14 -9 id Plate 1
17 QY16K. 14.8 S Rope guide 1

.59 .




QY25K .20A -#5E Balance

If\)

. 60 -




QY25K .20A F#GE Balance
No. & Code No. % Parts name W& Q,ty | % 1E Remarks
QY25K.20.1A Bt &= Balance 1
10410726 1242 M36 x360  Bolt M36 x 360 5 D.Zn
10440040 $E 36 Washer 36 10 D.Zn
10430075 2R M36 Nut M36 5 D.Zn
10430124 2R M36 Nut M36 5 D.Zn

<61 -




QY16K.29 FEI#2E4S Sub -hook

14

wJ

= I3

O

— s f e Rl

.62 -




QYI6K.29 EIEES  Sub - hook
£ No. 5 Code No. % Parts name BE Q,ty | & Remarks
1 QY16K.29 -1 m & Hook 1
2 QY16K.29 -2 = Retaining plate 1
3 QYI16K.29 -3 wMO% Spring 1
4 10470313 %l B6 x80 Shaft B6 x 80 1
5 10440021 #E 6 Washer 6 1
6 10471054 42 x30 Pin 2 x30 1
7 10410090 B2 M16 x 80 Bolt M16 x 80 6
8 10440002 #HE 16 Washer 16 6
9 QY16K.29 -4 B2 Cross beam 1
10 10510067 & 51208 Bearing 51208 1
11 QY16K.29 -5 w8 Nut 1
12 10420306 $24T M8 x 16 Serew M8 x 16 1
13 | QY25K.97B o Nameplate 1
14 10460020 HIET M2 x6 Screw M2 x6 4
15 QY16K.29 -7 #* & Basic seat 1

.63 -




QY25K.90.1 F49E&E Steel Cable & Ringing

SO

©©

- 64 -



QY25K.90.1 F#JZKE Steel Cable & Ringing
FF5 No. | {5 Code No. A Parts name $& Q,ty | &k Remarks
1 10910048 e 14 Clamp 14 1
2 10471054 452 %26 Pin 2 x 26 1
3 10470012 # 6.3 x50 Pin 6.3 x50 1
4 10470029 #h 30 x70 Shaft 30 x 70 1
5 10440132 HuE 30 Washer 30 1
6 QY16K.90.1 -1 | #E Jacketing 1
7 QY16K.90.1-2 |#& Cleat 1
8 QY25K.90.1 -1 | fH#4 Steel cable 1

c 65 -




QY25K.90.2 El4yZ& R Steel Cable & Ringing

==
\
\
!

B //_5_
F
¥
g
g 4

©
%

AN

. 66 -




QY25K.90.2 El#& A Steel Cable & Ringing
No. | 445 Code No. % W Parts name & Q,ty | &1F Remarks

QY16K.90.1-1 |# % Jacketing 1
QYI6K.90.1-2 |4 Cleat 1
QY25K.90.2 -1 | 4mzess Steel cable 1
10910048 B 14 Clamp 14 1
10471054 £ 2 %26 Pin 2 x 26 1
10470012 6.3 x50 Pin 6.3 x50 1
10470029 £4% B30 x70 Shaft B30 x70 1
10440132 #H 30 Washer 30 1

- 67 -







